XCERRICCDHAZEZR BHRAICHEDTRICERL TS W,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

fnnferno

@W _RACE S~EC
S

(-4

NYOSHO-

ﬂMmﬂquaﬂk

X7y AR

Inferno GT2 Race Spec readyset (with Syncro KT-201)
1.8 Scale Radio Controlled Brushless Motor Powered 4WD Touring Car

MAINTENANCE MANUAL

-
OFRIFHEIZTIBICHBELTHDE T, AVTFVRAP/IN—Y DD
BEICLTLREE VN, XU TFYAVEITORMENLAIE. BELKSD
DIFEED U< Bt —AZTE TEBLEDbELZE L,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@A VT FYAVN—YIT BRI, EXPPREHEISIBNELS

IERZEMIT TS,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

IKCyOSHD

HE FINEST RADIO CONTROL MODELS

J
KERBROD, FERAKELTET 25ENH N ET, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 30935

© Copyright 2012 KYOSHO CORPORATION / 24 dn i 1 5L
30935-MMO1



fiic % X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeu WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
L © ?jt“e uc:ifi,e' erizeuge :E% IMPORTANT: Maniez les outils avec prudence!

es o . S ses . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

MY TICRERTE f EATZTEORRWCE, +REELTIREEW,

FYMA>TWBIR —RG IR 7ot —
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehér
OUTILS FOURNIS /HERRAMIENTAS INCLUIDAS| | OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

WAL > F (1.5mm, 2mm, 2.5mm, 3mm) W+ R5A/8= (K #.0/) No0.96154 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO ARy v LT )L— Iw
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher CH

KYOSHO Special Glue i,

AR
Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo

Hx>OyJ#l

Tournevis cruciforme
Destornilladores Phillips

rmm ) =1 )
omm w WSUARYF

Clé allen (1.5mm, 2mm, 2.5mm, 3mm
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm

)
)

. m/\Y= Screw Cement / Schraubensicherung
2 5mm Eleeﬂ'e Nose Pliers Scissors Frein filet / Fijatornillos
. achzange
3mm Pinces plates Schere No.96178 \gfﬁé‘fr }
Ciseaux 0

Alicates de punta fina Ti
era
B+FLUF (R B ﬂ i @
Cross Wrench (big) J —
Kreuzschlussel (groB) V ©
Clé en croix (grande)

Llave de cruz (Grande)

Ov %4k (F3#E/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

=y /X— BAOyy—F47

Wire Cutters Sharp Hobby Knife No.36219

Seitenschneider Scharfes Bastelmesser SPFA7ITyIy—<T—

Pince coupante Cutter SP KNIFE EDGE REAMER

! Alicate cortacables Cuchilla de Hobby REIBAHLE
B+HRA—ILLYF © ALESOIR SPECIAL
Cross Wheel Wrench (777 77T e, HERRAMIENTA TALADRO CARROCERIA
Felgenschluessel
N < EHE
e [ = [[1

Clé démonte pneus L
Llave de ruedas ]

Rubber Cement
Gummi-Kleber

— 1

| N

mry Colle a pneus TRIIARET, BE1 ~ 15mmORBIHTEZLETS,
W Cola de contacto No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

S Spitzahle UnerlaBlich, niitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm

Poingon ‘l" Lécher, einfach und sauber!
Punzon Un must! Permet de faire des trous de 1 ~ 15mm sans
i h
— effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
®eecccccccccccccccsccccccccccsccccscccce

M THID;EE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

N TORNCTRDZ EITEELTLIESE WL,

O DHWEEE Fh. WEEERT B, U gﬁ;‘;;‘
Oy FONBEREN D, « 4 \
N - JERN . AN AR ARBARN
XFH—TRR, FRAS D& LIS, BEVWKH DR LY } Bon
JED BT —H—AEHE FTTEE LI, ‘ Correcto
ONERERADEOY A XZFEZBNL ST 2,
ESEICU TR ULANSHEITS,
@TPERZHEDDEEF - - - Wrong
i ZHHEL THPRPBEES N B ETHESH T [ Falsch
ESw, T .
EREL. BMENERT 25 THDS L CANENR Mauvais
<BOET, Mal
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jama}is ily a d_es pieces mangquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a 'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Gberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THIMD;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

Fv bl PRIMES EXAPIWIBEDE A2 TWET,, FBASICBETRISHD ETOTHERL THHMHEIITT
<FEE W,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.

Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche
de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t XDiEFE / SCREWS @/ \ERE D X / OTHER HARDWARE
Schrauben / VIS / TORNILLOS Andere Teile / AUTRES / OTROS ACCESORIOS
EX TPEXR 3x12mm £ X 3mm Tyv¥y—-Fvh E4EUVT
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP TorniIIo 3x12mm Arandela - Tuerca Clip E4
ﬂm\\\\\\m\\\\\\\\\\\\\\v ﬂu\\\\\\\\\\\\\\\\\\\\\\m @ @ JTA@
‘f 4mm
Frv7ER TPHZEXR 12mm
Cap Screw TP F/H Screw R
Inbusschraube SK Treibschraube 5x10mm AZ) - RFY2T 5.8mm EOMR—/L
Vis Vis TP F/H x12mm Y EX E/letal B&shlnlglg - Ball Bearing - Pillow Ball
Tornillo all Tornillo TP F/H / ager - Kugellager
orntio afen ornio F/H Screw Bague Métal - Roulements a billes Kugelschraube

SK Schraube
; Ali i Rotule 5.8mm
; Casquillo Metalico - Rodamiento
W DW Vis F/H 3x12mm a Rétula 5.8mm

TornlIIo 3x12mm F/H

Flat Head (F/H) Screw Set Screw
SK Schraube Gewindestift ‘

Vis F/H Vis BTR 12
Tornillo F/H Prisionero Lﬂ)

SREAED RN So funktioniert die Bauanleitung: ( SHEAEI Example )

How to read the instruction manual: Comment lire les instruction:

Cémo leer el manual de instrucciones: (Exemple Beispiel Ejemplo)

ow»

1 ZDEETHITSHEB L ZDIHEAM,

I\EROLE. BER. ERK, 1 70>y Y AR 3 /Front Suspension / Vordere Aufhangung

*v NADOERIE. EXFEERWTF— Suspension avant / Suspension Delantera X

No.7b“ﬁ£‘f‘5h’(“ii§ 7\,\07/7}0;_&\\/%

AT SRIEF—No.ZSRU TS,

D: BBBNTIES < OV — I AERAENT S s,
WET, Y—7ITERL THIZLTEESD Lager

TLREV, Y= DBBE, &= Bague Métal 5x10mm

DFEBDHET. Casquillo Metdlico 5x10mm
A: Gives the name of the part being made and

the serial number of steps for assembling. | | (7 N\ | |
B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.
C: All parts, except screws, are identified by key @

Numbers. When purchasing spare parts, ing

identify the key number of the part required Achsschenks!

and cross reference this to the Spare Parts Vis a fusée

page, which shows the purchasable spare King Pin

parts and the key numbers contained within.
D: This instruction manual uses several O ﬂ:]mm fffffffffffff 4

symbols. Pay careful attention to them

during construction. Details are given at the
bottom of each page.

A: Die Nummer der Baustufe sowie das zu A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser
bauende Teil werden angegeben. la piece a assembler. montada.

B: Teilenummer, Teilename, Darstellung in B: Numéro de référence de la piéce, nom, B: NUmero, Nombre de la Pieza, Dibujo a
OriginalgréBe und Anzahl. illust-ration en grandeur réelle et quantité utilisée. escala real, Cantidad utilizada.

C: Die Teilenummer stellt den Bezug zu unserer C: Toutes les piéces, exceptées les vis, sont C: Todas las piezas, excepto los tornillos vienen
Bestellnummer her. Am Ende der identifiées par un numéro de référence. Pour identificadas por un ndmero. Para
Bauanleitung finden Sie eine Ersatzteilliste, I’achat de pieces de rechange, trouvez ce comprarlas por separado,
die zu der Teilenummer die entsprechende numeéro dans la liste pour piéces de rechange mire el nimero en la lista de piezas y apunte
Bestellnummer liefert. a la fin de cette notice. Toute a la gauche de la referencia de la columna izquierda.

D: Diese Bauanleitung verwendet verschiedene cette méme liste, vous trouverez ainsi le D: Este manual de instrucciones utiliza diversos
Piktogramme, deren Bedeutungen unten auf numéro de commande correspondant. simbolos.
jeder Seite erklart werden. D: Cette notice utilise des icones dans les Ténga|os en cuenta durante el montaje_

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.




FHZ THID;FE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)
ﬂ SMEAEICEDNTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

FRUTHML TS, EERU&LSICHEIITS, ©) FH=DIREICHEIIT S,

Pay close attention here! Assemble left and right sides the same way. :@ Assemble in the specified order.

Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ©) In der angegebenen Reihenfolge zusammenbauen.
Attention! Avis important! Assemblez le coté gauche comme le coté droit. Assemblez dans I'ordre indiqué.

Preste atencién. Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado.

o Pl
Apply instant glue (CA glue, super glue).
) CA Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

Vissez temporairement. Assemblez aussi souvent qu’indiqué.
Apriete de manera provisional. Repita las veces sefialadas.

xyOvIHERZ,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

R~ B,
True-to-scale diagram.
MaBstabsgetreue Darstellung.

’ JLREEAITEET 5.
Apply rubber type glue.
(WL Gummikieber.

RS, 2ty MBEIZITS (),
Temporarily tighten. X2 Assemble as many times as specified.
Vorlaufig festziehen. Sooft wie angegeben zusammenbauen.

) [ =] EN

Collez avec de la colle a caoutchouc. Appliquer du frein filet. lllustration a I’échelle.

Aplicar cola de contacto. Aplique liquido fijatornillos. Dibujo a tamafio real.

TR ZED, [Czhv b33, L] 2mmO Rz H T3 (Bl) o

Apply grease. Cut off shaded portion. V Drill holes with the specified diameter.
Fetten. Schneiden Sie die schraffierten Flachen heraus. 2mm Bohren Sie Locher im angegebenen .
Graissez. Coupez la partie grisée. Percez des trous dans le @ indiqué.
Aplicar grasa. Corte la zona oscurecida. Perfore agujeros con la medida indicada.

palll- YN
X Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.




1 77 %Y / Differential / Gear Differential
Différentiel / Diferencial

(Zav k /YY)
(For front and rear)
(vorn & hinten)
(Pour l'avant et l'arriére)
(Delantero y Trasero)

Set Screw
Gewindestift
Vis BTR 4x4mm

Joint thorique

4x4mm v hEX D4 x 10mm ¥ L

mm] Prisionero 4x4mm @Arandela
,,,,,,,,,,,,,,,,,,, 2
,,,,,,,,,,,,,,,,,,,, 8

®6mm OU>
O-ring @2.6x14mm ¥+ 7~ (B)
O-Ring Shaft (Black)

Shim
Unterlegscheibe

7av~/UYA
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

Rondelle de callage

Welle (Schwarz)
Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)

(5)8x 16 x 5mm RF U2

Ball Bearing
Kugellager

Roulements a billes

Rodamiento

2 77 %+ / Differential / Gear Differential
Différentiel / Diferencial ©)

(5)8x16x5mm X7 YT

@ (7ay k/ UV
(For front and rear)
(vorn & hinten)
(Pour l'avant et l'arriére)
(Delantero y Trasero)

TITAAI
Diff. Qil
Differential-Oel

(Za>¥~/UVHA)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

Huile de différentiel
Aceite diferenciales No.SIL4000

Zavk/UvA
For front and rear

vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

No.SIL100000
AR N,

Front / Vorne /
Avant / Delanteros

D
Rear / Hinten /
Arriére / Traseros

3x12mm

Ball Bearing
Kugellager 3x12mm
Roulements a billes  (@)2.6x 14mm ¥+ 7k (&) 3x12mm TPHZEX ®6mm OU>%
Rodamiento Shaft (Black) TP F/H Screw O-ring
Welle (Schwarz) S_K Treibschraube O-Ring
Axe 2.6x14mm (Noir) Vis TP F/H 3x12mm Joint thorique
fffffff 2 Eje 2.6x14mm (Negra) Tornillo 3x12mm TP F/H Junta Térica
[ [ 2 Dmm\m ffffffffffffffffff s L P 2
2 2ty MEIZITS (), O #5 DIRICHEIZT %o X pilll= UNEC TR ZRD,
Assemble as many times as specified. ol Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent qu’indiqué. Assemblez dans 'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefialadas.

Realice el montaje en el orden indicado.

Debe comprarse por separado.

Aplicar grasa.

5




3 77 £ / Differential / Gear Differential ®\®
Différentiel / Diferencial *

4x4mm £y hER

Set Screw >S'ZE’HE

®6mm 0>
O-ring
O-Ring
Joint thorique

Junta Térica D4 x10mm ¥ L
———————————————————— 2 Shim
Unterlegscheibe

Rondelle de callage

@8 X 16mm ’\7 U \/7\\ Arandela
Ball Bearing
,,,,,,,,,,,,,,,,,,,, 2
Kugellager
Roulements a billes
Rodamiento @26x14mm Vv 7~ (8)

Shaft (Black)
Welle (Schwarz)
,,,,,,,, 1 Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)
[ R 1

(t > 5 —H)
(For center)
(Mltte)

(Pour le centre)

- . Flat surface
Siivgq%eimmm abgeflachte Seite O
- Méplat C
[mm Pr|S|onero 4x4rr;m Superficie plana \

(Central)

?f

L,

tY45—H
X 1 For center
Mitte

Pour le centre
Central

4 7 £+ / Differential / Gear Differential | [OM ®
Différentiel / Diferencial 0*

3x12mm TPH S EX
TP F/H Screw
SK Treibschraube

(
(
(
(
(

Ty —

—H)

For center)

Pour le

centre)

Central)

Y5 —H
X1 For center
Mitte

Pour le centre
Central

Y5 —H
Center

Mitte

Pour le centre
Central

#50000 - 100000

X

T 74 No.SIL4000
Qil for Differential
Differential-Oel

Huile de différentiel
Aceite diferenciales

Vis TP F/H 3x12mm = ay5 63 1amm v+ 7 ~ (2)
Tornillo 3x12mm TP F/H
Shaft (Black)
””””””””” 4 Welle (Schwarz)
. Axe 2.6x14mm (Noir)
D
@8 x 16mm /\), I¥Y Eje 2.6x14mm (Negra)
Ball Bearing I [ 1 (E>v5—H) %
Kugellager (For center) % 3x12mm
Roulements & billes  (§)gmm O > % (Mitte) %
Rodamiento O-ring (Pour le centre)
O-Ring (Central)
Joint thorique
ffffffff 1 Junta Torica
,,,,,,,,,,,,,,,,,,,, 1
2 2ty MBEIZTS (6), oW 25 DIEICHEM T2, X palll:- YN TR ER5,
Assemble as many times as specified. osll Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent qu’indiqué. Assemblez dans l'ordre indiqué. Doit étre acheté séparément! Graissez.
Repita las veces sefialadas. Realice el montaje en el orden indicado. Debe comprarse por separado. Aplicar grasa.




5 ¥R v o X/ Rear Gearbox / Hintere Getriebegehause| (O
Carter de différentiel arriere / Caja de transmision Trasera ©)

vF7

Rear Differential
Hintere Gear Differential
Différentiel Arriére
Diferencial Trasera

>R EEZ T, \vY
vy a1%ZAET S,
Adjust the backlash 19,20
with the shims.
Zahnflankenspiel mit

Distanzscheiben justieren
Ajuster I'entre-dents Q

avec les rondelles.

Ajuste la holgura con !
! 9 . = I\ @
las arandelas.

4 x20mm TPHZEX
TP F/H Screw
SK Treibschraube

4x25mm

Vis TP F/H 4x20mm 2 6x8mm
Tornillo 4x20mm TP F/H
B®)8x16x5mm X7 YV
ffffffffff 2 .
Ball Bearing
— s Kugellager —
4x 25mm TPY5 2 Roulements a billes (913 x 16x 0.5mm ¥4 (B Thick) 2.6 x8mm TPH £

TP F/H Screw Rodamiento 13 x 16 x 0.3mm ¥ A (& Thin) TP F/H Screw

SK Treibschraube

SK Treibschraube Shim

Vis TP F/H 4x25mm Unterlegscheibe Vis TP F/H 2.6x8mm

Tornillo 4x25mm TP F/H @ 77777777 5 Rondelle de callage Tornillo 2.6x8mm TP F/H
,,,,,, 2 Arandela DW4

> ESKHEICEY N\NEXZEET %,

Firmly tighten the set screws onto the flat spots.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes

planas del eje.

)+ £+77R v & X/ Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

4x10mm EX
Screw
LK Schraube
Vis 4x10mm

[ Tornillo 4x10mm 4x10mm

4x15mm TPEX

TP Screw

LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPA Y PPAG)
Joint Cup (L)
Getriebeausgang (L) .
Noix de cardan (Longue) 5 X4mm v ~EZX

Vaso Salida Palier (L) Set Screw
I Gewindestift

Vis BTR 5x4mm
,,,,,,,,,,,,, 1 Prisionero 5x4mm

4x15mm
oW S DIEICHEM T2, TIREED, Pd <Oy VEIEES,
sl Assemble in the specified order. Apply grease. - Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




7 >+ >— / Chassis / Das Chassis
Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
o - ‘
4x15mm

' 4x15mm

> R EEZ T,

Carter de différentiel avant / Caja de transmision Delantera ©)

E 70Oy hF£V7/Rw o X /Front Gearbox / Vorderes Getriebegehause ®\®
Ve

Oy s~7T7

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantera

4x20mm(TP F/H)

Ny oov2a ,
ZHET 2,
Adjust the backlash

with the shims.
Zahnflankenspiel mit Q Q
Distanzscheiben justieren
Ajuster I'entre-dents
avec les rondelles.

2]

Ajuste la holgura con
las arandelas. 4x20mm
4x20mm TPEX 26x8mm TPHZEX

TP Screw TP F/H Screw 2.6x8mm
LK Treibschr SK Treibschraube 2 6x8mm
Vis TP 4x20mm Vis TP F/H 2.6x8mm '
Tornillo 4x20mm TP Tornillo 2.6x8mm TP F/H )8 x16x5 Ty
N [ Dm ,,,,,,,,,,,,,,,, x16xdmm N7~
«“\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\\\\‘\\ 2 4 Ball Bearing
. Kugellager
4x20mm TPHZEX (1913 x 16 x0.5mm > A ([ Thick) Ro?]lem?ants a billes
TP F/H Screw Q13 x 16 0.3mm L (& Thin) Rodamiento
SK Treibschraube Shim _
Vis TP F/H 4x20mm Unterlegscheibe
Tornillo 4x20mm TP F/H Rondelle de callage (" 7" \\ \\ | | 5
Arandela
ffffffffff 2
oW %5 DIEICHEIIT %, TIRZED,
ol Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.
Realice el montaje en el orden indicado. Aplicar grasa.




70Oy hFVYRw T X /Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

> FES5RMEICEY N\EXZEEET %o
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm 4x20mm

5x4mm v hEX 4x20mm TPHSEX @®yarrrhy 7L
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)

Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

1 O >+ >— / Chassis / Das Chassis
Chassis / Chasis

4x15mm TPHYZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

| s - >

L YOy IHERS,

) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




1 1 Y% —F+ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

4x6mm MY ANy I IAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

— N 4x6mm
4x10mm YIANY I IAER

F/H Hex Screw
Inbus-Senkkopfschraube —
Vis BTR a téte fraisée

> ZDNRZES,
Use this hole.
Dieses Loch benutzen.
3x8mm 77VIfifvyTER 4x10mm(F/H) Utiliser ce trou.
Flanged Cap Screw Utilice este agujero.
Stopp inbusschraube
Vis épaulé
Tornillo allen

.y

% —~
— T
-
)
boX
——
!
L=
2
)

-
L))

4x10mm 77VIfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tomilloallen | - - L o L o o o o o o o o e e e e e e e e e

Ejmm - 1

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
(E Tornillo 3x10mm TP

g 70 N 2

3x8mm TPHZEXR
TP F/H Screw 3x8mm(TP F/H)
SK Treibschraube
Vis TP F/H 3x8mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

(E Tornillo 3x10m£n

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

= ERUTHIITSH, R1EH,
=Ml Pay close attention here! Temporarily tighten.
Vorsicht! Wichtiger Hinweis! Vorlaufig festziehen.
Attention! Avis important! Vissez temporairement.
Preste atencion. Apriete de manera provisional.

10




1 2 ¥ =~ > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm v hEZX > ESREICEY NEXZBET %,
Set Screw Firmly tighten the set screws onto
Gewindestift the flat spots.
Vis BTR 4x4mm Ziehen Sie die Gewindestifte auf
Prisionero 4x4mm die ab-geflachten Flachen fest.
mm] """"""""""""" Vissez les vis type BTR sur
les méplats.
Apriete los prisioneros firmemente
en las partes planas del eje.
e N
-
—J 4x10mm
> K—D DY EEERE> T2H8D
EXZEET %,
Allow gap of one sheet of paper 3x8mm
and screw in the two screws.
Unter Einhalten des SpaltmaBes eines Blattes
Papier die beiden Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja
de papel y atornille los dos tornillos.
\ J

1 3 Y& —F+Rwv U X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

¥ @) IFERFEL TWEE A,
ORGO4ZHBEWRH 12 L\,
@ is not sold separately.
.Purchase ORGO4. 2
Teil @0 ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil 21, ORG-04. 0 O
La piece {0 n'est pas vendue
séparément. Acheté ORG04
@D no se vende por separado
Adquiera ORGO04.

4x15mm TPH S ER
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

@ (@)

Tornillo 4x15mm TP F/H (Short)
[Dmmy fffffffffffffff 2 (Kur2)
(Courte)

4x12mm Y EX (Corto)

F/H Screw
SK Schraube
Vis F/H 4x12mm

[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

3x8mm TPHZER
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 1

4mm FAOryFy bk
Nylon Nut
Kunststoffmutter
Ecrou nylon

ON Tuerca Nylon
\/ @ ””””””””” 2

4x15mm

80 (=1
(Long)
(Lang)
(Longue)
(Largo)

Q

[ o FERUTHIITSM.

= O 75 DIEICHEIIT %,

=8l Pay close attention here! osll Assemble in the specified order.
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

Preste atencion.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

BEEA Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

11




1 4 >+ >— / Chassis / Das Chassis
Chassis / Chasis

3x10mm TPHYHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

Do - i

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂs\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————— 1

()

-

ol
%‘

o\

1 5 Y4745 > ){—ZX T — / Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

3x12mm

4x10mm EX 3x 12mm TPEXR @)7.8mm EEHHR—IL
Screw TP Screw Flange Ball
LK Schraube LK Treibschr Kugel m. Bund
Vis 4x10mm Vis TP 3x12mm Boule épaulée

‘ Tornillo 4x10mm Tornillo 3x12mm TP Roétula biselada
@mﬁﬁm}] ———————————————— TR i 2 B ———————————————— 2

3x10mmF vy FEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

4x10mm

(2 ERL THII TS,
=M Pay close attention here!

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

Preste atencion.

12




I
1 6 7 A>3 [ Rear Suspension / Hintere Aufhédngung ' @A > ROY—%
Suspension arriére / Suspension Trasera For Right Marked “R”

Rechts R links markiert

I
I

1 Drolte Marqué “R”

®\ O =HIF »LOY 7 I Derecha "R" derecha
,@ For Left Marked “L \
©) Links L links markiert @0 I
Gauche Marqué “L” !
Izquierda "L" derecha N

@

4x12mm LY hrEZX

Set Screw

Gewindestt [ | S Y AR\— P . d - - - - """

Vis BTR 4x12mm (3] . h

Prisionero 4x12mm _ N £ P AR

Top Oben For adjusting the
m """"""""" 2 Sx4mm Haut Parte superior ground clearance.
) Zur Justierung der
B®8x16x5mm ~NFUMY Bodenfreiheit.

Ball Bearing Réglage de la garde
Kugellager T au sol.
Roulements a billes Bottom unten Para ajustar la altura.
Rodamiento Bas Parte inferior

©
—
g

]

@93x8x5mm FSHT— @3 x48mm v 7k (B) BYEU>YY  GH26x17mm v Tk 5xd4mm Y RAER
Plastic Collar Shaft (Black) E-ring Shaft Set Screw
Kunststofflager Welle (Schwarz) E-Ring Welle Gewindestift
Entretoise plastique Axe 3x48mm (Noir) Clips Axe 2.6x17mm Vis BTR 5x4mm

Casquillo Plastico Eje 3x48mm (Negra) ~ ~------- 2 Clip Eje 2.6x17mm Prisionero 5x4mm
<::)[:} ——————————————— 2 ] i s e [ 2

AR
For Right

Y Y X2 3> /Rear Suspension / Hintere Aufhangung

Suspension arriére / Suspension Trasera

Rechts
N Drolt
4x74mm ¥ 7T b D(raoreiha
Shaft Welle
Axe 4x74mm  Eje 4x74mm  __________ 2

[
@EeEY >y

E-ring / E-Ring / Clips / Clip e

,,,,,,,,,,, For Left
@ 4 Links

Gauche
Izquierda

1 8 )7t A>3 > / Rear Suspension / Hintere Authangung 0 10 20mm
Suspension arriére / Suspension Trasera MJMMMJJ

#317.5mm / approx. 17.5mm / ca. 17.5mm
/environ 17.5mm / aprox. 17.5mm

@)5x38mm FYrAROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable
A N
ffffffffff 2
@)7.8mm R—JLTVR
Ball End / Kugelpfanne
Chape / Rétula
> IVDHDIANERY,
The Side with groove is reverse screw.
:] 77777777777 Die markierte Seite hat ein Linksgewinde.
Le coté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.
N J
W =5 DJEICHEIZ TS, % EERUC&LSICHEIZITS, [RH, 2 2ty MBIZT3 (Bl), s ERLTHI TS
Bl Assemble in the specified order. Assemble left and right sides the same way. True-to-scale diagram. L4 pssemble as many times as specified. il Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Sooft wie angegeben zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le c6té droit. lllustration & I'échelle. Assemblez aussi souvent qu'indiqué. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados.  Dibujo a tamaiio real. Repita las veces sefialadas. Preste atencion.

13




1 9 A A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@)3x25mm ZUUai—EY ®\@
Screw Pin ®x
Schraubachse
Vis
Tornillo Pasador

i —

7.8mm YR —IL
Ball
Kugel
Rotule 7.8mm
AR

Rétula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2
Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

20 70y 5> I)X—XF— /Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ——————————————— 2

4x10mm EX
Screw
LK Schraube
Vis 4x10mm

: Tornillo 4x10mm

2 1 70> hYARY 2 3> [ Front Suspension / Vordere Aufhéangung
Suspension avant / Suspension Delantera

@ LI »-RON—7
For Right Marked “R”
Rechts R links markiert
(B)8x16x5mm ~FY Y Drolte Marqué “R”

Ball Bearing Derecha "R" derecha
Kugellager
Roulements a billes
Rodamiento

Gh26x17mm ¥v 7~
Shatt 5x4mm
Welle
Axe 2.6x17mm
Eje 2.6x17mm

| @Efm
, For Left
Links

— 2 FIILNT— .‘
Knuckle Collar 4x10mm  FyyTER
5x4mm v hEX Lager Cap Screw
Set Screw Bague épaulée de fusée Inbusschraube
Gewindestift Casquillo Vis

Vis BTR 5x4mm Tornillo allen

Gauche
Izquierda

»LONY—7
Marked “L”

Prisionero 5x4mm |:1:| —————————— 4 [% 777777777777777 4 L links markiert
[mn """"""""""""" 2 Marqué “L”
"L" derecha
%EEIEUA:iL:?ﬁEﬁ’C%Q ESDIEICHEIIT S, pd <Oy VEEES, s EEU TR TS,
Assemble left and right sides the same way. oul Assemble in the specified order. e Apply threadlocker (screw cement). =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le c6té droit. Assemblez dans l'ordre indiqué. Appliquer du frein filet. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Preste atencion.

14




22 70> kY A~R> Y 3> [ Front Suspension / Vordere Authangung | (O
Suspension avant / Suspension Delantera

4x12mmEy hEZ ERIA
Set Screw For Left
Gewindestift AR Links
Vis BTR 4x12mm For Right Gauche
Prisionero 4x12mm Rechts Izquierda
M2 | Dole
Derecha
EV>Y
E-ring
E-Ring
Clips
Clip
G —
EVYYT
E-ring
E-Ring
Clips
Clip
(o T
@3 x38mm ¥+ 7
Shaft
Welle
Axe 3x38mm
Eje 3x38mm
(I il 1 - A
,,,,,,,,,,,, 5 > EEHER -
R For adjusting the Top Oben ,
@4 x74mm v 7 ground clearance. Haut Parte superior
Shaft ’ AR 0 10mm
Zur Justierung der
Welle Bodenfreiheit. lum.mum'
Axe 4x74mm Réglage de la garde au sol.
Eje 4x74mm PAra ajustar la altura.
m [I] Bottom Unten
,,,,,,,,,,,, 2 Bas Parte inferior
N J

23 70> Y ANRY Y 3 /Front Suspension / Vordere Aufhédngung
Suspension avant / Suspension Delantera

@)6.8mm VIR —)L

Ball
Kugel
Rotule 6.8mm #6mm
Roétula 6.8mm approx. 6mm
[[] ”””””””””””” 2 ca. 6mm
environ 6mm

aprox. 6mm

726.8mm R—)LT> R

Ball End

Kugelpfanne > IVDHZHANERY,
erape The Side with groove
Rétula is reverse screw.

Die markierte Seite hat

) ein Linksgewinde
Le cété avec le déport

est le pas inversé.
Lado con rosca inversa.

@5x24mm 7Y+ A RO YR

Adjust Rod
Gestaenge
Biellette réglable —
Tirante ajustable @’ |
& \
@
@,

A .- .

oW S DIEICHEM T2, %EEIEU&SL:%EEZ’C%)O e ER U THIZ TS,
Assemble in the specified order. Assemble left and right sides the same way. =8l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans 'ordre indiqué. Assemblez le coté gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

15




24 70OY N A2 Y 3 [ Front Suspension / Vordere Authangung| (O
Suspension avant / Suspension Delantera ©)

@3 x25mm R Y1 —EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

@3 x40mm R 7YY 1—E>
Screw Pin
Schraubachse
Vis
Tornillo Pasador

|

—————————— 2
25 /N> JX— [ Bumper / StoBstange 4 x20mm TPH S E R 3x10mm TPHZE R
Pare-choc / Parachoques TP F/H Screw TP F/H Screw
SK Treibschraube SK Treibschraube
Vis TP F/H 4x20mm Vis TP F/H 3x10mm
Tornillo 4x20mm TP F/H Tornillo 3x10mm TP F/H
,,,,,,,,,, 2 EERREREEEEEEREEEERRRC]
4x35mm EX
Screw
RK Schraube
Vis 4x35mm
Tornillo 4x35mm
@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I
\ ffffffffff 2

s}

o

)
4x20mm /g _

4x35mm

3x10mm

3x10mm

W %5 DIEICHEIZIT %, % EERU&LSITHEIITS,
Assemble in the specified order. Assemble left and right sides the same way.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Assemblez dans l'ordre indiqué. Assemblez le coété gauche comme le c6té droit.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados.

16




26 AT 7> ] Steering / Lenkung
Direction / Direccion

@ 5.8mm EOR—)L (3R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

Cmm - 1

6x10mm X% )L
Metal Bushing
Lager
Bague Métal 6x10mm
Casquillo Metalico 6x10mm

4

@®RFFIUYITHFT— 8
Steering Collar
Lager
Entretoise
Casquillo direccion

FAa>vrvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

3mm

@AFFULTEY

Of - Ofpmm,

=W\
Short

x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

x10mm v v —
Washer
Scheibe
Rondelle 3x10mm
Arandela 3x10mm

Steering Pin
Lenkungsstift

Axe Direction
Hexéagono direccion

@

> [ ITER.
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

4x10mm

3x10mm

27 ATF7YU>Y | Steering
Lenkung / Direction / Direccién

4x10mm/§7

4x10mm TPEX
TP Screw
LK Treibschr
Vis TP 4x10mm

Tornillo 4x10mm TP
ﬂ\\\\\\\\\\\\\\*’n ffffffffff 2

3x10mm TPHZEZR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
Do - 1
3x10mm TPEZR

TP Screw

LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
iR 1

4x10mm Y ER
F/H Screw
SK Schraube
Vis F/H 4x10mm

[[ Tornillo 4x10mm F/H
,,,,,,,,,,,, 2

4x10mm(TP)

apres avoir installer (00).
Afloje estos tornillos y apretarlos
después de instalar .

- RIEHDEZRZENL THES,
Remove these screws and
mm(TP retighten after installing (00).
Schrauben entfernen und nach
Montage von wieder festziehen.
Retirer ces vis et les rsser

)
K‘ /i 4x10mm &
g

> = IER
— Note the direction.
- Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.
£330
Long
QW) Lang
Longue 5\,\
Largo  ghort
\ Kurz
Courte
Corto
\ J

g\g 3x10mm(TP F/H)

4x10mm(F/H)

(o ERU THITSM.
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Rk,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

s

xynyIEEE5,

o) Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

17




28 AT 7> | Steering
Lenkung / Direction / Direccion

( N\

|

#924.5mm
approx. 24.5mm

ca. 24.5mm
environ 24.5mm
aprox. 24.5mm

P BDHZANERY,
The side with the step is a
reverse screw.
Die markierte Seite hat ein
Linksgewinde.
ThLe co6té avec le déport
0 10 20 30mm est le pas inversé.

Lado con rosca inversa.

3mm (FrO>+vh)
Nylon Nut)
Kunststoffmutter)
Ecrou nylon)

Tuerca Nylon)

P

> X DERITER,

! Note the types of screws !
- Auf verschiedene

( Schraubentypen achten !
Vérifier bien le type de vis
a utiliser !
EVfHR FiJ:arse bien en los diferentes
Holes for mounting. tipos de tornillos
Diese Bohrungen verwenden. <>
Trous pour le montage. @\
Aguijeros a utilizar. * 3mm
N J
3x15mm HSER 3mm  Fwh ®@F——h>— (9 6.8mm R—LTV R (L)
F/H Screw Nut Tapered Collar Ball End (L)
SK Schraube Mutter Scheibe, konisch Kugelpfanne (L)
Vis F/H 3x15mm Ecrou Rondelle incurvée Chape (L)
Tornillo 3x15mm F/H R Tuerca 3mm Arandela biselada Roétula (L)
[ - 4 ©f 2 © (- , ok .
3mm FAOYF vk (69 6.8mm AR—JL (R) ({4 x 40mm 7Y+ ZhOYR
Nylon Nut Ball (silver) Adjust Rod
Kunststoffmutter Kugel (silber) Gestaenge
Ecrou nylon Rotule (argent) Biellette réglable
Tuerca Nylon Roétula (Plateada) Tirante ajustable
@ ************ 2 @ '''''''''''''' 4 QU @\ N R 2
W ER LTI TSM, Bd <Ry EEES, R, 2 2ty MBI T3 (f1) . %EEIEC;—}E%EE‘C%O
=M Pay close attention here! ) Apply threadlocker (screw cement). True-to-scale diagram. W4 pssemble as many times as specified. Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Appliquer du frein filet. lllustration & I'échelle. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit.
Preste atencion. Aplique liquido fijatornillos. Dibujo a tamafio real. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

18




29 Iy 7 —k L — /Battery Tray
Akkuwanne / Support Batterie / Bandeja de la bateria

3x8mm(TP F/H)

{9 2r—ra3vrO—35—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

3x8mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

3x8mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x8mm

Tornillo 3x8mm TP
ﬂu\\\\\\\\\\\\\\“ ffffffffffffffffffff 2

(0 mEr—~7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

M yFU—25v T
Battery Strap
Akkuspannriemen

Sangles de fixation batterie
Correa de la bateria

W

J

»1—RZT7vIICBY, . N
Pass cord through hooks. Oy hULTNYTFU—KL—DRARICEES,

Kabel durch die Blgel fadeln. Cut and apply inside battery tray.

Passer le cable par les crochets. In Streifen schneiden und innerhalb der Akkuwanne befestigen.
Tire la cuerda a traves de los ganchos. Couper et poser dans le support batterie.

Corte y appliqué la bandeja interior de la bateria.

\@/W?—'J—'fﬁ/a‘/

Battery Cushion
Akkupolster

Mousse pour batterie
Cojin de bateria

& hv T2,
14 Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

19




30 ZIAMy U X [ Radio Box
Empfangerbox / Boitier radio / Caja de radio

3x15mm TPE X
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂ.\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ————————————— 4

> XU —%ERT %o
Connect the servos to the receiver.
Verbinden Sie die Stecker.

Brancher les fiches.
Conectar.

ARy
Sponge
Schwamm
Mousse
Esponja

AE=k3avhO-5—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

AFT UV TH =R
Steering Servo
Lenkservo

Servo de direction
Servo de direccién

J

AFT7 )T —R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

Receiver
Empfanger
Récepteur
Receptor

stk @)

3 1 Z YA My U X | Radio Box
Empfangerbox / Boitier radio / Caja de radio

3x3mm Yy hER
Set Screw
Gewindestift

Vis BTR 3x3mm
Prisionero 3x3m1m

3x6mm TPEX
TP Screw
RK Treibschr
Vis TP 3x6mm

Tornillo 3x6mm TP
e 1

FOTFINAT
Antenna Tube
Antennenrohr

Tube d’antenne

Tubo Antena

7VTF
Antenna
Antenne
Antenne
Antena

3x3mm

20




32 >+ >— |/ Chassis
Das Chassis / Chassis / Chasis

3mm @/

W [

3mMm(Z7ZY Ity

(Flanged Nut)
(Stoppmutter)
(Ecrou épaulé)
(Tuerca con collarin)

D

NN

¢ => \\\
O\
O A\ Sy
AN SN )
3 ! . o
I§ \J,v) -
® I ==
30 —\ :\ |
— N\ ! i
L N\ e
N - \
SN T == > AE— ROV hO—5—0—K
e\ =@ BT,
¢ 5 | Pass ESC cord through @).
N, QU : R Kabel des Drehzahistellers durch
QN 1 :%:5: durchfadeln.
YN il Passer le cordon ESC ainsi.
|§I(|S|
' | 171
QN2
‘ 3x12mm
3x10mm ‘ g\3x10mm
4x10mm 4x10mm
4x10mm HIEXR @
F/H Screw Sxt2mm
SK Schraube \ N J
Vis F/H 4x10mm P
Tornillo 4x10mm F/H > T2,
”””””””””” 4 Use holes shown below. K ) [F il [F 71l ‘
Bitte die markierten ( } I
3x12mm Y EX Bohrungen verwenden. <]
F/H Screw Utiliser les trous comme R
SK Schraube montrés ci-contre. (o)
Vis F/H 3x12mm Utilice los agujeros  mp&

DmmﬂmTomillo 3x12mm FéH demstrados abajo.

3mm 7IVIFy A
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

FAayvry ks
Nylon Nut
Kunststoffmutter
Ecrou nylon

@3 x8x1mm @4 x10x 1mm ®3x7x22mm 3x10mm TPHZER
TIAFVI Ty — TI2AFYI Ty v— TIAFVI Ty v — TP F/H Screw
Plastic Washer Plastic Washer Plastic Washer SK Treibschraube
Kunststoff-Distanzscheibe Kunststoff-Distanzscheibe Kunststoff-Distanzscheibe Vis TP F/H 3x10mm
Rondelle plastique Rondelle plastique Rondelle plastique Tornillo 3x10mm TP F/H
Arandella plastica Arandella plastica

Ol e @ e O s 3

21




33 £—% — / Motor
Motor / Moteur / Motor
4 N\
72w I Black/

E—4%—3—R ;
Motor Cord Schwarz / Noir / Negro
Motorkabel X

Cable moteur 7)L—/Blue/
Cables Blau / Bleu / Azul

4 THO—/ Yellow/
Gelb / Jaune / Amarillo

—

~—— (&

LTV

=

~—

‘A
=

(:

=

N~
AT
Firt

"r
A“_-?
)“.'\-'q
2 g
_a’P/:\ -
\

—
A

N
J

34 707K / Radio / RC-Anlage

Radio / Equipo de Radio

3x10mm EX
Screw

RK Schraube
Vis 3x10mm

Tornillo 3x10mm
«llllllllllllllllllll ffffffffffffffffff 1
@5.8mm £OR—IL (5R)
Pillow Ball (silver)
Kugelschraube (silber)

Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

-+~ 1 > BOB IR,

|

#38mm / approx. 38mm '
| ca. 38mm /environ 38mm
|

SEfT Parallel
Parallel Paralléle Paralelo

The side with the step is a reverse screw. 8x10mm 3mm
3mmFraOYrvhk Die markierte Seite hat ein Linksgewinde.
Nylon Nut ThLe coté avec le déport est le pas inversé. S
Kunststoffmutter Lado con rosca inversa.

Ecrou nylon N
Tuerca Nylon

FA

&)5.8mm AR—)LTVR
Ball End
Kugelpfanne
Chape

@3 x 50mm F¥vZhOvR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

A
L ‘ K ] (UL
J
———————————— 1 |
(2 ER U THIITS. Ell 3mm®D NN %EH B () o
=Ml Pay close attention here! Drill holes with the specified diameter.

Vorsicht! Wichtiger Hinweis! Bohren Sie Lécher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

22




35 %"~ )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

1
I
: 0 10 20 30  40mm
|
I
2.6mm Fv b I
Nut Mutter |
. Ecrou Tuerca 2.6mm |
******************************* 4 | ©
| 4
oyvy 2.6mm '
O-ring  O-Ring \@ | ‘
Joint thorique  Junta Térica
D =
(&5) I @
| S
I
@ ”””””””””” 4 ‘ | "llfull‘”
1 ™ De -
@) 6.8mm R—JLT> K (S) ! [}
Ball End (S) Kugelpfanne (S) \ ‘
Chape (S) Rotula (S) | ) 31mm
: 9 N
@ | ) ¥
S | = @
PRk S | Vo
Piston Kolben !
Piston Pistén | *
@ : ; Q
"""""""""""" 4 I Q“
I
I
36 %"~ )X— [ Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
B SLED ENBCSVWETAND, I EZRVETHIT, QENSE TR
Fill until shock oil nearly overflows. ALz ﬁ_’b F9. Tk, Ho<DE AR U
Daempfer bis zum Rand befuellen 0% P‘V) CHET, . Front Rear
Remplir jusqu'a la limite du débordement. Pull piston down, cover with @ & remove Hi
Rellenar hasta el borde. excess oil. Then slowly screw on @. Vorne inten
Kolbenstange nach unten ziehen, Teil @) Avant Arriére
montieren und Oel abwischen. Danach Delanteras Traseras

&V I\—F )L (#350)
Shock Oil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

LTS8, JVBZEE D,

Then, gently move the piston up and down to
get rid of air bubbles.

Kolben auf und ab bewegen, bis keine
Luftblasen mehr zu sehen sind

Puis, actionner doucement le piston vers le bas
et vers le haut afin d'éliminer les bulles d'airs.

Mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

Teil @ langsam aufschrauben.
Tirer le piston vers le bas comme indiqué, puis
couvrer avec les pieces @). Essuyer I'excés d'huile.
Tire del piston hacia abajo, coloque @ y
elimine el aceite sobrante. Ahora enrosque
® lentamente.

)
-
+

%

EN

7Tm 1 1mm

%r

J v U

> 2 L—XICEN HERT 2,
Check if piston moves smoothly.
Kolben muss sich leichtgaengig
bewegen.
Vérifier que le pitson bouge
librement.
Compruebe si el piston se
mueve suavemente.

0 10 20mm

|isasdisaabissadisaal

AUFEA Mo 4

X

4ty MBEIZTS (B)) o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

23




37 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

(8 6.8mm R—JL
Ball (Black)
Kugel (Schwarz)
Rotule (Noir)

@ Rotula (Negra)

> X7y ERES T AN,
Compress the spring and install (9.
Driicken Sie die Feder zusammen
und schieben Sie auf.
Compresser le ressort pour monter .
Comprima el muelle e instale @

x4

38 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

3x20mm F ¥ v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

3mm 77 VIFF v~
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

5.8mm R—JLERY k
Ball Pivot
Kugelpfosten
Rotule de pivot 5.8mm
Roétula

@3 x25mm X7 J1—tY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

s —

LD,
<70OYK> Smm Insert.
< Front > Einsetzen.
<Vorne > 3x20mm  Insérer.
< Avant > Insertar.

< Delanteros >
ZAYRTVIR—
Front Shock

Vorderer Dampfer
Amortisseur avant
Amortiguadores Delanteros

<Uv >

< Rear > 'ffsléﬁ”
< Hinten > 3mm Einsetzen.
< Arriere > 3x20mm  Insérer.

< Traseros >

Yy X— /
Rear Shock \
Hintere Dampfer f

Amortisseur arriere
Amortiguadores Traseros

Insertar.

4 4ty MEZTS (B)) .

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.

Repita las veces sefialadas.

% EERU &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

24




> ILRRY RICTEELTY A VRANANS,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie grisée, puis l'inséer dans le pneu.

39 #4147 &k —JL / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

a
i ;E:;:fﬁ: Aplique cola de contacto.
< Rechts > . h
< Drolte > > YAV ZF TSR, EEEERZEDLDD
< Derecha > MU H. BRECESEEEELET,

Apply instant glue little by little in the order.

Reifen mit Sekundenkleber auf der Felge verkleben.
Appliquer de la colle cyanoacrylate par petites gouttes successives.
Aplique unas gotas de cianocrilato en el borde

de la llanta tal y como indica el dibujo.

QY- mz s,
Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

< KRR >

< Left>

< Links>

< Gauche >
< lzquierda >

(I I OEY 3=
Note the direction.
Einbaurichtung beachten.
Notez le sens.

|
I
I
l
1
|
l
I
I
|
|
l
|
|
I
I
l
1
|
l
I
I
|
|
l
|
|
I
I
l
1
|
l
I
I
|
|
l
Fijarse en el dibujo. |

40 &4 Y &1 —)L /Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<7HYEK>
< Front >
<Vorne >

< Avant >

< Delanteras >

@HRA=LAY=Fv K
Wheel Stopper Nut
Radmutter
Ecrou de roue
Hexagono rueda

PaN
. < Rear >
( \ ’ < Hinten >
< Arriére >
\ ) h < Traseras >
N =
,,,,,,,,,, 4 z e
BEEEAITEET %, 2ty MEZTS (), EERUCLSICHEITS, TLREBAITEET %,
& 2
(Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. W& Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces senaladas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

25




41 RT ¥ 7> K~ /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

<70OYhk>
< Front >
<Vorne >
<Avant >

< Delanteros >

2.6x6mm
2.6x6mm TPEX 4x15mm
TP Screw
LK Treibschr
Vis TP 2.6x6mm 7954 R8 | PANYY—FY DBRO | LAy k C6-R 2007
Tornillo 2.6x6mm T": Audi R8 | AstonMartinDBR9 ! Corvette C6-R 2007
”””””””””” #125mm | #520mm | #97mm
4x10mm EX approx. 25mm | approx. 20mm I approx. 7mm
Screw ca. 25mm : ca. 20mm : ca. 7mm
LK Schraube environ 25mm ,  environ 20mm , environ 7mm
Vis 4x10 aprox. 25mm | aprox. 20mm | aprox. 7mm Vs
1S 4X10mm

Tornillo 4x10mm

i R 8 I —

4x15mm TPEX <y >
TP Screw
LK Treibschr <Rear >
Vis TP 4x15mm < Hinten >

Tornillo 4x15mm TP < Arriere >
ﬂ\\\\\\\\\\\\\\\\\\\\\\\“l '''''''''' 4 < Traseros >

2.6x6mm

4x10mm

(bR Yoy hOBS FEEIC L DRED E T, )
BMGASZSECBLZEW,
Height of body mounts depends on type of car.
Refer to Supplementary Instructions. 797¢R8 | PARYY—F¥ DBRO | JJLAXv k C6-R 2007
Die Lange der Karosseriehalter hangt von der verwendeten Audi R8 I Aston Martin DBR9 I Corvette C6-R 2007
Karosserie ab, Beziehen Sie sich auf Zusatzliche Anweisungen. #15mm ! %36 ! w18
. ) . i I i mm | iy mm
La hauteur du support de carrosserie dépend de la voiture. approx. 15mm | approx. 36mm I approx. 18mm
Faites référence aux Directives Supplémentaires. ca. 15mm I ca. 36mm I ca 18mm
La altura de los soportes depende del tipo de coche. environ 15mm : environ 36mm : environ 18mm
Refiérase a las Instrucciones Suplementarias. aprox. 15mm | aprox. 36mm ,  aprox. 18mm
J

% EERU &L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

26




42 787« / Body Shell / Karrosserie
Carrosserie / Carroceria
)

>R IEEEWVEFD

HEICLDEZDET,

Body depends on the
type of car purchased.

Die Karosserie hangt vom
jeweiligen Fahrzeugtyp ab.

La carrosserie dépend du
modele de voiture acheté.

La carroceria depende del tipo
de coche que haya adquirido.

OMTrEVIE, RDOKLSICHITT
BLEWOAULDETY,

Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie

KTV comme indiqué.
Body Pin Doble ligeramente las presillas de
Karosserieklammer carroceria para facilitar la instalacion.

Goupille de carrosserie
Clip carroceria

27



1 N—#&(Z0OYN) | Toe Adjustment (Front) / Spurjustierung (vorn) /
Pincement (avant) / Ajuste de la convergencia (Delantera)

@5/ /O0Y RORIZEZT. N—ADRENTEET,
Adjust the front toe either by making the tie rods longer or by making them shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

2 F+ > /\—F / Camber Adjustment /
Der Sturz / Carrossage / Ajuste del Camber
@7 y/\—OY RORIZEATHFr Y N\—ADRENTEEXT,
Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

7Zy\—Ov R

Upper Rod
k—a1> Oberer Querlenker - e
Toe - in Biellette supérieure <O> *73 T THF I
Vorspur Superior @ = “:g:z:zzrcsatumrger
= Pincement positif P
W))))DE Positiva PN Cambor Negatvo.
10y R .~
Tie Rod k=77~ RIF 4 TEvv/N—
Spurstange Toe - out | _— Positive Camber
Biellette Nachspur Positiver Sturz
Tirante Pincement négatif Carrossage positif
Negativa Camber Positivo
(6]
H
LokE FFIE LoRE it LokE zOvk/0v it
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccién Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<TB |27 7UVIRRETALE |B<TED | 3—F UL IHBORGH <33 7Ry | ATT Y TRERS A MRS,
Making longer. | 481811 %3 .4 Shortening. | B < %3, Making longer. Front Stgenng begomes milder.
laenger Steering becomes milder. kuerzer Enters corners more I:\lfnger Xorne \Ilzvelcherdes E_lnlenk\llerhalten .
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. onger. vant ntrée de virage plus agressive.
Mas largo. | Entrée de virage plus agressive.| Més corto. | direkteres Einlenkverhalten Mas largo. Delanteros | Gonduccion més suave.
Conduccién mas suave. Train avant plus neutre. RITF4THpUN— R A—F U VTN )T IAVRIRDPT<R %,
Entrada en curva mas agresiva. Positive Camber Rear Rear tire grip becomes worse when entering corners.
k=1 ck—=77 K~ Positiver Sturz Hinten weniger Grip in Kurven ]
Toe - in Toe - out " " L'accroche des pneus arriére en entrée de virage
Carrossage positif Arriere est moins efficace.
Vorspur Nachspur Camber Positivo Traseros | p
Pincement Pincement eor agarre de las ruedas en la entrada en curva.
positif négatif "<T>3 7OV~ |[A—FYVIPBORBHEL B35,
Convergencia Convergencia Shortening. Front Enters corners more aggressively.
Positiva Negativa kuerzer Vorne direkteres Einlenkverhalten
Raccourcir. Avant Train avant plus neutre.
Méas corto. Delanteros | Entrada en curva méas agresiva.
pyrOy RORSIF, EARALIKTEZE, o X ——— ——
Ensure that the length of both the left and right tie rods is the same. ol TT7$V\//\_ uv :ll_-’l— Y \/7.@%“ Y -\7.7'(‘\773‘3—/\ O l£<<73%,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negat!ve Camber Bear G|vgs rear prgs more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque coté. Negativer Stgrz ) Hinten weniger GTIP‘ in Kurven ) .
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriére ont plus d'accroche en entrée de virage.
Camber Negativo | Traseros | Mayor agarre de las ruedas traseras al entrar en curva.

p7yvi—Ov RORSF. EARLIKTSEI &,
Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

B3 / Ride Height /
3 Bodenfreiheit / Garde au sol / Ajuste de la altura

Q@Y RT7—LDEY NERDHABTERDORENTEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.
Réglage de la garde au sol avant et arriére
Ajuste de la altura delantera y trasera.

ALY F (2mm)

Ty hERZLO B, HEaATH S,
Screwing in the set screw. Ride height becomes lower.
Gewindestift im Uhrzeigersinn Weniger Bodenfreiheit.

En vissant la BTR.
Apretando el prisionero.

La garde au sol s'abaisse.
Menor altura.

Y NERZEDZHZ,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.

HEahth,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

B A& Ty hEZ
Ride Height ! Set Screw
Bodenfreiheit = Gewindestift
Garde au sol Vis BTR
Altura Prisionero

Aflojando el prisionero. Mayor altura.

P v y—EERFRICEE, BIRERLF. RIcH>< DES UK,

EEORIEHIRRBICHEIC DO LS ICHAET S &

Place the chassis on a level surface and lift the front of the model.
When setting down the model again, check if both front wheels touch
down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf
achten, dass die Raeder gleichzeitig auf der Platte aufsetzen, ggf.
Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le
chassis par le millieu que les roues droite et gauche décollent du
sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera.
Compruebe si las dos ruedas delanteras tocan el suelo al mismo
tiempo al bajar el modelo

28




AYEZAF— (AT 3>) ZERAT SIES /In case using Stabilizer. (Optional Parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacién Barra Estabilizadora

@ OYhA  IFWI104 7OV RRIESAHF =Y b | p@LUO/—YAIFWI04IEEY hERTVET,
For Front IFW104 Front Stabilizer Set Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW-104 ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) Utiliser 'option réf. IFW104.
Delanteros  IFW104 Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104.
. R 4 N\
5.8mm R—/L 3x12mm EX
Ball Screw 3
Kugel LK Schraube -
Rotule Vis 3x12mm ”
@ Rétula : Tornillo 3x12mm
———————————————————————— 2 |
(g 2 - &
5.8mm R—JLT> R (S) @
Ball End (S)
Kugelpfanne (S) ? 3x10mm
Chape (S) <>
Roétula (S) @
o : \ )

25 ER—IL (IR)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

3x10mm £y k2R 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

- 2
3x4mm v FER
Set Screw
Gewindestift

Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TP EX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

AL TERLED,
©) Useitasitis. . @

Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra.

2.6x8mm 2.6x8mm

s ERLUTHEILTSA. O # = DIEICHEILT 5, % EERULSICHEIITS, o EEEEESPL® - AN
=M Pay close attention here!  [€888 Assemble in the specified order. Assemble left and right sides the same way. K Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencién. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

29




®UVTH F117 YUY RHESAF—Ev K Q) LD/ —YAIF11TIEE Y hEnhTWET,
For Rear IF117 Rear Stabilizer Set Use optional parts No.IF117.
Hinten IF-117 Stabilisator, hinten IF-117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arriére IF117 Barre anti-roulis arriére (KIT) Utiliser I'option réf. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
N . e A
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D
Rotule Vis 3x12mm /
Rétula Tornillo 3x12mm
@ """""""""""" 2 ﬂllllllllllllllllllllllll **************** 2 4 ©

5.8mm R—JLT > K (S) W

Ball End (S)

Kugelpfanne (S) T 3x10mm
Chape (S) >

Rétula (S) @

- ‘ y J

RAFTER=IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)

Rotule de B.A.R. (Noire) {O\ A —
Rétula (Negra) . ) —

. 3x12mm o @F ¢
B 2 )

3x10mm &Y hEXR
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

Dy B L TREALE Y, r.
®x@ Useitasitis. @

Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra.

2.6x8mm 2.6x8mm

= 2 U T TR oW %= DIRICHEIIT S, % EARU&LSICHEITS, o REEEEPL= VAR

=M Pay close attention here! @88 Assemble in the specified order. Assemble left and right sides the same way. Kl Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans 'ordre indiqué. Assemblez le coté gauche comme le coté droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencién. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

30




1oshpeal D34S I0VH JA 219D ONYIANI TEEETEEE / NOILYHOdHOO OHSOAM 2102 WbuAdoD ©

9--------\\\- - —amxQ)

e e — - - - - o)
rmmmmmmmmee e = — —cm()

0
[
enz)
AN

N

0
0
° m
0
u@
am o
00

< (g) esvrURlOQ >
<(2) ueay >
< (g) auiop >
< (g) woiq4 >
<(@)N<gc>

\

<eJosel] >
< alolIy >
< UuaIH >
< Jeay >
<AnN> < (1) eJg)uRlIRQ >
<(I) weay >

< (1) auiop >

< (1) woi4>

<(DN<Oc>

: < |enuao efen >
Y <[eiqueo |anuaiayp ep Jeue) >
< asneyabagalen) aleiw alg >

< X0QUEedy Jajua) >
<YGAMAF—LRA >

> <®eudjeq e| op elopueq >
< alepeq ap Yoddng >
<auuemnyy >
<Aei] Aepeg >
<= IN—NLAN>

< 1010\ >
< Inalop >
< 1010\ >

< 1010\ >
<—f—3>

<olpes ap elen >
<olpel Janlog >
<xog QY >

< xog olpey >
YL ALK >

<solasel ]|
salopenbiuowy >
< 9Jalle Inassiowy >
< Joydwe(q alouIH >
< )ooyg Jeay >
<=MAL&NN>

00~ HOOHDI §p)

<soJs)juelaQ saiopenbiuowy >
< JUBAB Jnassijowy >
< Jaydwe( Jalepiop >

< )o0yg Juoi4 >
< =MRgN<OcL>

3031dS3a

331Vv103 ANA

ONNNHJIFZSNOISO1dX3
M3IA d3A01dX3 FEFHE @

31



43X / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>k / Front/Vorne
Avant / Delantera

IG006B
<7OvYhQ0)>

< Front (1) >
< Vorne (1) >
< Avant (1) > {
< Delantera (1) >

©6)IF221

3x20mm(Cap)

<7OY+cF7 > @ s

< Front Differential > - Q\@

< Vorne Gear Differential > P <

< Différentiel Avant > 3x12mm(TP) /’BRGOOS?\SMmm
I

=\
_ ) < Diferencial Delantero >
o> .
967721920
(46)97039-25 @
4x20mm(TP F/H) -

@9 1F112D

2.6x8mm(TP F/H)
@1- EOSO%
?
T““’

4x20mm(TP) —@)1-E030

@)IF218

4x20mm(TP F/H)

4x10mm

¢ %Sxmmm P)
I
|

@)97039-25 — =

ﬂss

*D—B91-E025

(5)BRG005

IF221

& - — mu—q:.

-

N,

@
.lezx

Q
1
1296/IFW2% \
® S W0202 @) IF130BK
1

1

@@wo141v /@ :
3x15mm(F/H)—E c.j W0202

I

.1296/IFW2 w

<70OYk(2)>
< Front (2) >
< Vorne (2) > 3x15mm(F/H) IFW2

< Avant (2) >
(81296 / IFW2 %

%
Y

—IF128

< Delantera (2) >

1
1
1
1
1
1
1
&
1
:
3x10mm(TP F/H) —g

32




{9 ORI65104

%wsmmﬁp F/H)

/Ny 71U — K~ L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria

)

IF508

IF508

\ (3092638

2 I ARy 7 X | Radio Box / Empfangerbox

Boitier radio / Caja de radio

§—3x10mm

33



Y% —F+ Ry U X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x10mm

3x10mm(TP)

3x8mm(TP F/H)4§

IF504 H:‘%i?

/\a%
o=
@)IF144

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

E—% — / Motor / Motor
Moteur / Motor

4x10mm(F/H)

34




)47 / Rear / Hinten
Arriere / Trasera

& (97002
2N
X
] \

—D1G104

2]
ﬁ 97039-25

2.6x6mm(TP)
3x20mm(Cap)

1G006B

3x12mm(TP)

4x20mm(TP F/H)

pexemm(TP FiH) /CD1-E030
A@ﬂ -3 4x25mm(TP F/H)
P

_-C

(&

< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriere >

< Diferencial Trasero >

4x15mm(TP)

92843B

O\
\ @)IF123
(Q\ @
K% IFW109
@DIF144
- @)IF123

N
N
N

N
Q
IF119\

(5)BRGO05 @

1.
- IF114
D @
- BRG005
2 (46)97039-25

>
3/2\ -3 5x4mm

3 )

3B)IF111-48 _
" (39)1-E025
\\\/
N
9
1-E025

@91-E030

4x12mm

35



77 %Y / Differential / Gear Differential
Différentiel / Diferencial

g @/ 4x4mm
S

®)IF101

97037-14
I~

24
0

<7ZAYR/YVTT >
< Front / Rear Differential >
< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriére >

< Diferencial Delantero / Trasero >

97037-14

3x12mm(TP F/H)

BRGO005

<tEVIY—FT7T >

< Center Differential >

< Mitte Gear Differential >
< Différentiel Centre >

< Diferencial central >

3x12mm(TP F/H)

BRGO005

N IF104

%> )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<AV KT VIN—>

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

<UYETVIR—>

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

1G001-1B

1G001 —

1G001-1B

i IG001-1B
|
C)—@
|
&—2.6mm—|
; 1-N2620
- @)
1G001-2

— 1G001

X@), @) IEN0.IGO0T GTF v /k\—t v kT

BALLBE. BRYILN—ERDET,

If using No.IG001 GT Shock Set, @ and
are silver.

|
|
‘ ®
97009-52
| Bei Verwendung von dem GT StoBdampfer Set
| (Nr. 1G-01) sind Teil @ und Teil @) silber.

|
Q—% Si vous utilisez les amortisseurs #1G001,
| et @) sont grises.
Si utiliza el amortiguador No.IG001 GT, @) y
™ 1Goo1-3BL son plateados.

IFW140-05 ~

~

36




Z’\OTI \0_ “j SPARE PARTS % FOR JAPANESE MARKET ONLY.

VAGE2

Part Names

AE (F—No.& A%)
Quantity

Y E A
(FEd)

=Y %
Part Names

AR (F—No.& A%)
Quantity

K E
(Bisd)

8x16xbmm¥—JLRRF v

Ny F)—ARZv Ty~

BRG005 8x16x5mm Shield Bearing ®x2 683 IF506 Battery Strap Set @®x3 1680
BRGO22| OX] gi‘gmmégé'(fé:zﬂ%g’ 7 @x2 1050 | | IF507 é:t’t:yusjp%c‘fr?(tfs\_/o;t:5'0) 16x130x6mm X 2 420
FM371 ,'_Jini;’;e_ s/eit vk @Wx 2 315 | | IF508 é;‘t’t;yusjgoc;yn’(tfﬁ);t:2'0) (@ (15x130x2mm) X 2 315

IF7 | Rnookie arm Gormr | @x4 g0 | | Fw2 |G R |@x2 sxa 630

IF9 Jge\;tgr_Di?f_geZtiZI\I/ﬂgusing @x2 735 IFW1078 O—\;r:;;)l-llldgj @ 6hx4 1155
IF278 | e sor @x2 @x1 1050 | [IFW108| &oceint ey Fod romty | @2 525
o1 | 2 S BT [ | | Eag 5 T g
IF35 | Saome P @®@x2 aza| P01 QuxZE b ®x2 840
oo [JEIET g | [ | S E A BTTHTEE | 0
IF101 g_lffjerérﬁl; lS\th;yStt X2 788 o ghgc/lg ﬁiﬁ’%ﬁ? W @ @ x 2 525
IF102 | Zierontial bovel st | @x2 @@ x4 a0 |'P" | Srockpision @xa 630
IF103 I§f?eg|:ﬁ§r Case D@ x1 525 I%%OC épiggyAajz;/t‘;%Blyug)(j}b_) B®x2 525
IF104 | Gomor Ditorentis Sttt | D2 840 | 'Y | Zrocksonna Wx2 525
ia" | Sionion S nomamanbos) | 0 x2 525 | |'SBL | Shock Cap (Biue) | ®x2
8" | Suaponion Srot (esbmines)| B %2 630 | [16002 | gt NeErp oy | BBx1 Bx2 525
5" | Sipantin S tramncs | ©2 735 | 18003 | e Bumper (NFERWG 61| 2%
IF1120| o % B e i ®@x1 @x2 630 | |1Gooes| 2 SmmAL L ER b @x 4 630
"5k | Suspersion Piete 5o (Biack) | 2% 578 | [1010%8| Sl Sy set | B@@x 525
IF114B Ige_\;r/hzs%grlrjief @ x 1 578 IG104 go;dﬁ\/lz:nigejt:Il(\l%;liaé%é(}%]gggg @EDEx 1 G@x4 735
Ep e e | ool S i
e e N P T Rl
P P [T TR I s
iR A P e e 0 T
W s o oo Jonel i g e ol | e
IF131 ge\/ntzrgg?ejreﬁ%yl-lgusing x 1 525 IGH003 (lr\\lge_ejlbfgljkbl.\/si);\lfc{lfwgﬁ//I{N@E&ég{/ZggpAcg)) \7/[‘\;'1'7“;( b 1155
II:-1137 \Bﬁgkfaﬂﬁ Protection Rubber x 4 210 IGH004 Me_ejlb(g\ys%\f&K;T/I!\[}BDRB%/Q{/TN7F)EEI\18TG/T2/$2§25)) I;aacl;y 7 1155
IF144 SZWTn\;sﬁ;:‘/tvj b @x2 683 IGEIEOS %11?9&%%@23% /7 glggk//zgé\cbs)) gpﬁo\)nefll F\{E:rt\s_ 7 1155
T 57054 A TP I W i 300 U S R
Fn|Gush o | (WG TR e
e [ oo lewelitiiri i w0 | o
Gl SR 0| [T S e s
ot e s I T
IF221 Iz-n\jcilébﬁj:m_ 5 6 6x 1 1050 IS111 /H\a_rdpl\jl(a/irnyoigs:;is_ ((I\II\JIIEE(()) g% Bx 1 5250
el R T e e E o (e P
Pl ko 042 ] 7| [oonl D [
IF351 ;/ll:éoa(;/sﬁvjtrcr{ goz;s_ 7 @ x 1 525 oTw12 Zdﬁ;—t’aﬁgp?o‘é (’R‘\AgM) X2 315
e T | worr| SR LB 0,1
IF502 | §c o hoa set (vey | B Bx 478 | (WOUV| 7o dhed Washer @x10 473
IF503 /B\;a\t{eigl';ayl\slét_ eor X &@ x5 1050 | |wozo2| $EMMAT L=l x 10 735
o [ZEIG e SRR T B2 o] fn| i R A 1 | o

37




X/\OTI \0_ “j SPARE PARTS % FOR JAPANESE MARKET ONLY.

| WA (F—No. & A¥) | iES

ACV P2

Part Names
T-IK779N-3 X DEANS £ [ESC, F =Y v—F)

RA (F—No.EAK) [KEfM

Quantity
7.2~7.4V A

(Fid)

IN—V 4

Part Names

Quantity

(Bisd)

KT« E (1.6mm/10pcs/FM29)

No.

AZvavici—y (1)

VAGE2
Part Names

KA
Description

Y E A

(Ftd)

OPTIONAL PARTS (1)

IN—Y £
Part Names

ORI4002| Goig Plug Harmess (Deans M) /ESC Charger) | for 7.2~7.4v X ! 735 | |97002] Bogy Pin (1.6mm/10pcs/FM29) | X 10 263
VORTEX R8 75 ¥ L R ESC 97009 | ¥ > /8= v 7 K (3x62mm/2pcs)
ORIB5104| \ORTEX R8 Brushless ESC | WX 1 14700 52 | Shock Shaft (3x52mm/2pcs) | & X 2 735
1701 | A5 —ANSV T (TZvY) 97037 | E> (2.6x14mm/10pcs/IF39)
BK | Color Strap (Black) x18 263 14" | Pin (2.6x14mm/10pcs/iF3g) | @ X 10 210
6.8mmmiR—JLTV R 97039 | 27 ) 2 —E > (3x25mm/4pcs)
1296 6.8mm Ball End x 12 420 -25 | Screw Pin (3x25mm/4pcs) x4 368
No—=7>T5TF 97039 | A7 Y 2 —E> (3x42mm/4pcs)
1708 | Color Antenna @x4 525 -42 | Screw Pin (3x42mm/4pcs) @ x4 420
KS-200H —7R 97044 | EZAYFY¥ (15T/1.0M/$5.0)
82121 | KS-200 Servo 6300 -15 | Pinion Gear (15T/1.0M/$5.0) 1155
KS-20T1H—mR 97044 | EZAYF¥ (17T/1.0M/$5.0)
82122| K5.201 Servo 3150 17 | Pinion Gear (17T/1.0M/5.0) 1155
> OKR-2005%{5 8 97044 | EZAYF¥ (18T/1.0M/$5.0)
82216 | 5yncro KR-200 Receiver @x1 5775 18 | Pinion Gear (18T/1.0M/$5.0) | @ x 1 1260
Aty TEY 97044 | EZA>YF¥ (19T/1.0M/$5.0)
92638 | S1ap Pin x 10 210 -19 | Pinion Gear (19T/1.0M/$5.0) 1260
7.8mmEEfFIR—)L 97044 | E=A Y F¥ (20T/1.0M/¢5.0)
92843B| 7 '8mm Flanged Ball @® x4 525 -20 | Pinion Gear (20T/1.0M/$5.0) 1260
13x16x0.15mm3 L (10pcs) K—ER)C— YIRS L TOWARWS—Y DB D £T,
96772 | 13x16x0.15mm Shim (10pcs) 473 EOBE. R BB ST NS
96773 8x12x0.2mmz< I (5pcs) 210 Note that some parts are not sold as spare parts!
8x12x0.2mm Shim (5pcs) Einige Teile sind nicht einzeln erhaeltlich!.
4x10x0.15mm?3 A (10pcs) Attention ! Certaines piéces ne sont pas vendues au détail.
96775 4x10x0.15mm Shim (10pcs) 315 Algunas piezas no se venden por separado.
AR+ 7 b (4x27Tmm/6pes/BS107)
97001 Bevel Shaft (4x27mm/6pcs/BS107) @x6 630

NFS
Description

e ZE A

% FOR JAPANESE MARKET ONLY.

(Bisd)

AF7aviti—y (2)

ACE2
Part Names

AP
Description

K E i

(iA)

1701 |HAXA RSV T M) EYS  [18EA 263
KP | Fluorescent Strap (FP)(M) 18 pcs
1701 |EAEZA RSy T (M)A TO—|18EA 263
KY |Fluorescent Strap (FY)(M) 18 pcs
1702 |HHXA RS v Z (L) EVY 18 fAA 336
KP | Fluorescent Strap (FP)(L) 18 pcs
1702 |EXA LSy 7 (L) rTO0— [18EA 336
KY | Fluorescent Strap (FY)(L) 18 pcs

38

OPTIONAL PARTS (2)

UVYR5EZAH—ty K DrYoO—)ILziz3 FWEFYINT=L(LRTyy2)| 7LIHDELOFY I LT -4

IF117 | Rear Stabilizer Set Prevent chassis rolling of rear. 1050 IFW332/ Ajyminum Knuckle Arm (L/R with Bush) | Aluminum made 9975
AZN=YIZA VT2 T~ |@0),d), 68Xk 2FN IFW332| 7wy 2 (FILI+v o LT—LR)| 44 A

IF125 | Universal Swingshaft instead of 40,4769 2 pcs | 3360 -01 | Bushing (For Aluminum Knuckle Arm) | 4 pcs. 525
JOYRZSESAF -y N 7OV OO-)LZZ % IGWOO1| 7S 7AYM\TFe U7 (VX5 v 7 )| 64,6 & K

IFW104| £ront Stabilizer Set Prevent chassis rolling of front. 1050 GM | Aluminum Front Hub Carrier (Gunmetallic) | instead of ©4),5. 6090
SPA=R7y -0y R(ZOVIE) | N—R& AT IGW002| 7LIUTNTHv T (HV A5y )| @D,EH R

IFW123 SP Hard Upper Rod (Front) | Hard type 1050 GM | Aluminum Rear Hub Carrier (Gunmetallic)| instead of @9),(@5). 6090

IFW124 SPA=RZyR—Oy R(UVRE)|/N\—R&¥1T 1260 IGWO004| Y IR=2 7> (8-22] T7v )| (W &3xita 840
SP Hard Upper Rod (Rear) Hard type -8022 | Shock Spring (8-2.2/Black) instead of ().

IFW126| A7 7 YUY T 7L —KN(7)L—) | @)exdh 1890 IGW004| 5V IR=2 7Y > 7(9-2.2] ¥ ILIN=) | (W) & zxita 840

BL | Steering Plate (Blue) instead of @7. -9022 | Shock Spring (9-2.2/Silver) instead of ().

70V RAZHRTL—N(HYAY) | @) RH: ATV I—E Y ~ 7L

IFW1271 Eront Lower Suspention Plate (Gun Metalic) | instead of @0J). 1785 TRW105| i) Shock Set Aluminum made 4410
SPUYATHATL—b I'(Ly R) | @EXHE VR ST FELA) C Y AR

IFW130| 5p Rear Lower Suspension Plate 1°(Red) | instead of @D. 1575 ® %;Ei%\ﬁ/%%/b\zb/\éggza )/Kg i’ig Ci;%

IFW131 SPUvO 7*77\7|/_, b 20(]‘?}[’ k) @t Xt 1575 Note that some parts are not sold as spare parts!
SP Rear Lower Suspension Plate 2 \(GOld) instead of 2. Einige Teile sind nicht einzeln erhaeltlich!.

IFW132 SPUTAFHRTL—h 3 (TI—) | @@Lk 1575 Attention ! Certaines piéces ne sont pas vendues au détail.
SP Rear Lower Suspension Plate 3°(Blue) | instead of @D). Algunas piezas no se venden por separado.

% FOR JAPANESE MARKET ONLY.



IN—=Y %
Part Names

KA
Description

KT
(BEsd)

A E2
Part Names

KA
Description

S E A
(i)

K=V %

ILYKYw%Y ELECTRIC

A

Y E A

Part Names Description (Feah)
AC/DC C-50W AC100~240V /DC11~18V
36200 | iS5y 2F P~y v —8F (4 AF r—Yr— | Ni-Cd / NiMH: 1-15¢), | 9870
AC/DC C-50W Li-ion / Li-Po / Li-Fe: 1-6€JL
Balance Charger / Discharger | AC100~240V / DC11~18V
Ni-Cd / Ni-MH: 1~15 cell
Li-ion / Li-Po / Li-Fe: 1~6 cell
Power Zone PS-25A (RELEIR) | AC100VER-DCI2VEEILER
* | 72321 Power Zone PS-25A (AC/DC Power Supplier) | AC100V-DC12V Electronic equipment. 14700

JACVE
Part Names

TZAI - AT

FS
Description

S E
(FEd)

CHEMICAL - OIL

IACVE4
Part Names

SPHA7TvI)—~— RF 4 DY MARE ICER KRFEAT YL AR ARTA 95—~ (AR=N| AR L— KA1y R
36219 SP Knife Edge Reamer Tool for making holes on bodies. 1890 36261 KRF Stainless Polycarbonate Body Scissors (Straight)| For straight cut. 525
SPHA 7Ty I ) =X =TS | K71 DVYY ~EREI IR KRFEATYLARUART 1 95— (h-7) | h—TH v b A
36219P SP Knife Edge Reamer Plus | Tool for making holes on bodies. 2100 36262 KRF Stainless Polycarbonate Body Scissors (Curve)| For curve cut. 525
36228 | XVTHVARIYR O=547(7799)| 1/12~1/8% 1 XETHIE 1680
BK | Maintenance Stand Type Low (Black)| For 1/12~1/8 size.
36228 | AVTTYARG YR A-947 (Ly R)| 1/12~1/8Y 1 ZE TR 1680
R Maintenance Stand Type Low (Red) | For 1/12~1/8 size.

% FOR JAPANESE MARKET ONLY.

% FOR JAPANESE MARKET ONLY.

RE
Description

K E
(Bi:d)

* |ORI41702 agt;rL\ (;Egaﬁi?gggr;; i gé;}gfi?fytot;g;?ﬁ 893 96179 I_D()‘cytig(gst’rroig(e%ggﬁgth) ;(%?Io@og%wgéjrzja ((18?:8 1260
9154 | KV OSHO Special Glve (145) | Inbtant Glue 735 | | 96180 ¥t oion Praciion Ofer | Graat el beenngs 7 dee)| 3150
| 96155 | YORHO Speral Prme (220m) | S st g | 2100 | [96508 | LG Tt Gronse | Greae for ot part, | 840
96178 | Cocte (mocium stength) | Sops bosng arow (1009 1260 | | 96625 | SF Baaring Liguid | Reovee ottty oiseang | 1050

% a){ﬂ’a OTH ERS % FOR JAPANESE MARKET ONLY.

IN—V %

Part Names

Ka
Description

e E A
(Ftd)

JACVEA

Part Names

NFN
Description

e E A
(Bisd)

80821 | Big K Ey kY kb M X | #4X /400x600mm, 3mm & 1890 961658 7ILX T —7 (40x2500mm) | KT« OFIE. fFRmT—7
Big K Pit Mat M size Size / 400x600mm, 3mm thick Aluminum Tape (40x2500mm) | Tape to repair/reinforce body
Big K Ew k¥ w ~ LY X | #4X/600x1000mm, 4mm 2

80822 | gjg K Pit Mat L size Size / 600x1000mm, 4mm thick| 3990

39



7ﬁ w9 X +J)\v%Y BOX-BAG % FOR JAPANESE MARKET ONLY.

=V & K E A E RAE S E A

Part Names Description (FEaA) Part Names Description (FEA)
80460 | S (ox) | Sine ) sammomdarmm |16800 | 80466 | e SIS S ovsesomm apee| 420
80461 | S oo ammens oo 7140 | 87613 | Carving Bag (&) | Sine s3owdiowdeomm | 5250
e Pk 7|2t | 0| oot s ) 3 b | 75
80463 | puris Box (1) | Sime ) 410nzebdomm | 1890 | |87615 | & e (L) (ot 118 | Sme 1 S5onastnaiomm | 840
80464 | puris o (V) | Sine ) Samitonsmm | 578 | |87616 | Caring g (68) | Sime ) Soonasontsomm | 3675
s i | G oo | rse| (oo [ QS5O R |5 o | oo

% FOR JAPANESE MARKET ONLY.

JACVE4 RS [XEM JAGE 2 RE  EMf
Part Names Description |(fmd) . Part Names Description |(fnd)

AC RAE  |KEf

Part Names Description |(fnd)

Y Q2 AAJL#100 (40cc) 2Y QYA JL#700 (40cc) SIL | YU a>7 - JL#7000 (40cc)

0100| Silicone Qil #100 (40cc) 0700 Silicone Qil #700 (40cc) 7000 | Silicone QOil #7000 (40cc)
SIL | ¥ a> 7 JL#150 (40cc) SIL | &3> JL#800 (40cc) | | 5V /t—F £630 SIL | U 3> JL#10000 (40cc)
0150/ Silicone Oil #150 (40cc) 0800 Silicone Oil #800 (40cc) for shocks. 10000| Silicone il #10000 (40cc)
SIL | U 3>+ )L#200 (40cc) SIL | U327+ JL#900 (40cc) | | (40cc) SIL | &3> )L#20000 (40cc)
0200| Silicone QOil #200 (40cc) 0900 | Silicone Oil #900 (40cc) 20000| Silicone Oil #20000 (40cc)
SIL | &Y O>7A JL#250 (40cc) SIL | ') 3> A )L#1000 (40cc) SIL | &Y JvA 4 )L#30000 (40cc)
0250] Silicone QOil #250 (40cc) 1000 | Silicone Qil #1000 (40cc) 30000| Silicone Oil #30000 (40cc)

SIL | &Y 3> )L#300 (40cc) SIL | ') a>#A)L#1100 (40cc) SIL | &Y YA )L#40000 (40cc)| | 7 H £630
0300| Silicone Qil #300 (40cc) 1100/ Silicone Oil #1100 (40cc) 40000/ Silicone Oil #40000 (40cc)| | for diffs.
SIL | U2~ )L#350 (40cc) SIL | ¥ 3> JL#1200 (40cc) SIL | U 3>#1)L#50000 (40cc)| | (40cc)

0350| Silicone Qil #350 (40cc) e £630 1200/ Silicone Oil #1200 (40cc) 50000| Silicone Oil #50000 (40cc)
SIL | Y 3> JL#400 (40cc) | | for shocks. SIL | ¥V 3> A )L#1300 (40cc) SIL | Y 3> A )L#60000 (40cc)
0400| Silicone Oil #400 (40cc) (40cc) 1300/ Silicone Oil #1300 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | ¥V 327 JL#450 (40cc) SIL | ¥Uav7 JL#2000 (40cc) | | 7 F £630 SIL | ¥ v )L#80000 (40cc)
0450] Silicone Oil #450 (40cc) 2000 | Silicone Oil #2000 (40cc) for diffs. 80000| Silicone Oil #80000 (40cc)
SIL | >V 2> JL#500 (40cc) SIL | ¥ 2> 71 JL#3000 (40cc) | | (40cc) SIL | &) 3> JL#100000 (40cc)
0500/ Silicone Qil #500 (40cc) 3000/ Silicone Oil #3000 (40cc) 100000| Silicone Oil #100000 (40cc)
SIL | ¥V 3> JL#550 (40cc) SIL | Y 3> A )L#4000 (40cc) SIL | ¥') 374 )L#200000 (40cc)
0550/ Silicone Oil #550 (40cc) 4000 Silicone Oil #4000 (40cc) 200000| Silicone Oil #200000 (40cc)| | _
SIL | ¥Y 3> )L#600 (40cc) SIL | ¥ a>#AA)L#5000 (40cc) SIL | &' 37 JL#300000 (40cc) fT if £1365
0600 Silicone Oil #600 (40cc) 5000 | Silicone Oil #5000 (40cc) 300000| Silicone Oil #300000 (40cc) (ZBCL)S-
SIL | Y A JL#650 (40cc) SIL | ') a>#A)L#6000 (40cc) SIL | ¥ 3vA4)L#500000 (40cc)
0650/ Silicone Oil #650 (40cc) 6000 | Silicone Oil #6000 (40cc) 500000| Silicone Qil #500000 (40cc)

40



EXFyb V2T -Tv2v— (1)

Screw, Nut, Ring, Washer

% FOR JAPANESE MARKET ONLY.

=B .k AB hES =& e AH [ EE .k AH [hE(
No. Parts Names Quantity| (33) No. Parts Names Quantity| (ft2) No. Parts Names Quantity| (t:2)
C G 0 Rniam Fanges ion o (3 o
1011 | G hinaGi1/1 4909 topes| 210 | [rwema) L g | 925 | 315 | [+512009H | Boton Semiton.xr0p00) 1093 420
@ Efing. MOSIAS) i g ion o G| 955 315 | (1519008 | Bncr G0 e aroptsy 1095|315
15015 | Runa(Er S10p08) 10p0s| 158 | |10 Lot mgon o e | 4005 [ 315 | 1513008 | G S oo 1005|315
12020 | £ sy 10p0s| 158 | || Lutint s P gor i v | 4905 [ 315 | (18130108 Gt ot opos) |0Pe5| 315
15025 | £ pino(ez aopcs) topos 15| | (Jmmmm <t R 19024 Bton Sorewenan 21 opce) |!0P55| 315
145030 | £ 2105 opes) 10pcs) 198 | 502004 | B Senip naiopes, | [199%5 210 | (5190151 Buton Somtonhaoe riopes) [10P55] 315
116040 | & (e G10pcs) t0pos| 158 | | 102008 | 3o L BTN [1oves|210 | 15130188 | Giton Somennainariopos) |10P55| 315
12050 | £ o o opes) 10pos| 158 | | 1502008 | 4 S0 oniibamenopesy | |100e5[ 210 | [1-513028 | Guton S winenhiansapes) | 57 | 315
12060 | £ 2 a5 onopcs) 10pcs) 198 | 1502512 | i Soronup iatones) | [109%9 210 | (15140084 ncn Soromiommiacarioptsy 1095|315
FEO70 | £ Rinaler 0open) opos | 198 | 1509008 | B S onipnaniopos |19 210 | [+5140108| Btcn e mtouhaseioriopes) [10P55] 315
1E100 | £ pinc 100000 opos | 198 | 1500008 | it S oncionaniopos |19 210| {51015 | Bunon Scomioshaxtorapesy | 5P | 315
B 1803010 | 1o Soronanionopes) | |10%65| 210 | [1514018H| Bton Sorowtbisxaeiarapesy | P3| 315
N2016 | Lt r10pes) t0pos| 210| | -soaotz | i SR e |1opos| 210 | [1-s140201| Gnon Sremimehmaezorapeny | 5P | 315
N2620 | R baononesy | [1000s|210| | vsoeote | i s [19905] 210 | {51402 Gnon Scomiahmaczaropesy | 575 | 315
NSO24 | 2 a10pes) 10pcs) 210| | 1509018 | it S eniupraopes | [1opes| 20| | (I 7 e Sorew
N4092 | e B opcs) 1opos| 210 | 1800025 | i S0 biannopesy | [10ves| 210 | st g e oroapes | 87 | 525
B v 1803090 | B Soroniaraonopes) | |0PEs| 210 | [imoeT| B e emaraies)| 573 | 525
NZS3ON | X nton (posy | 5P| 210| | 1504008 | gt S SN [roves 2r0 | et B aacioame) | 87 | 525
NSOIN | X ko ) oo (aposy |59 210| | 1ot | gt apes | [10ves 210 | et 5 acizam) | 80 | 525
NS0AN | Xhons ) oo (aposy |59 | 210| | 1500015 | g apen (100|210 | 1| B oAl 87 | 525
0SSN | Ly nyiom aposy | 5Pes | 210 | sosaz0 | g [1oses| 210 | [ Gt Sotan mamamnaape) 505 | 75
B Kommiom tyion et (N it o Toppng acow B 37270
OIS iy o (ammmBupes | 5795 | 315 | | FSERTP| T2 5 scromtiz raropes) | [1095] 210| | 152210 | & 8 sy | ovcs | 210
OISR i gon ks 5755 | 315 | | STROTP| 16 Bing scrouthiz xanopesy | [19%5| 210 | |15tz | S & ey | svcs | 210
LS| L o i | 5995 | 318 | | s0mie T g e e 10905 210 | | 1szau0s | S0 ST SIS [spos | 210
MBS L o (o) | 5795 | 315 | | FS00TP 15 B s outvimanopesy | [1000s| 210 | 1szanno| &0 8 S ey |sees | 210
OB, et gon rammtaees| 5P | 315 | | S0P 16 510 Scromthaperoropos) | [109s] 210| | 1szaoiz | Sn S SRR  [aves | 2to
GBS e o (ommmSherpes | 5795 | 315 | | SIOZTP| 12 5 Scrowtperzriopos) | [1098 210| | 152018 | S & oy |svcs | 210
B Fagora FSOUISTP| 15 Bing Serowthperarionos) | |10905| 210 | 1522018 | b S atng | |spos | 210
NSOSTE | sy Fanged (r0pcs) - |'0Pes| 210 | [rsoomete | TE B S caonosy [1oves| 210 | | 1seaoa0| &0 2 e [sees | 210
NAOASE | by Fangea (1008|1093 210 | | S0P 15 Bins scrouthomporopos) | [109s] 210| | 1saoze | S0 S ERIENENSN  Javes | 2to
HUOSES | ot ) oo (oo 890° | 315 | |swote| 08t e entorape [ 1oves| 210 | | rssozs | ST ST EREIREREN | spes | 210
HUOSER | oy Fangad (ol Redapon| 922 | 315 | [FS0401TP| T B G tnentrropon) . |100cs| 210 | | rszsoso | S.7 ST EEEERINN [ sves | 210
H  Fasasontn SR | 15 B Sonsmrancoriopesy | |1000s| 210 | | 2010 | Gt & e ey | s | 210
HMISSEN| e ) Fiamges Mo opesy| P | 20| | (I 22 e B 2 e s
SIS 1) P o o] 8995 | 420 | | 1-50008T| 1 artopee 10905 420 | | rszannee| 40 oo | 5923 | 420
HISIVR| s o on (esedang 8955 | 420 | | 1SIS010T| et ortomes 1095|420 | | rszanaar| & earapen | 595 | 420
SUOUET| g Sevm(tmammioetzope)10005] 420 | (1820008 | & e s | 5% | 420
S001ST 5 S Tnamumiantorapes) | 9008 | 420 | [1-s200108 | o angectapen) | 57 | 420

41




EXFybh - U2T-Tvv— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

B A% [xEfh RE ‘ LE A [ wEd RE ‘ B A% ‘*ﬁm
b Parts Names Quantity| (#t:2) No. Parts Names Quantity| (#t:3) No. Parts Names Quantity| (Ft32)
Dmmmm za?:;zd Screw 1-834015TP 152: Eeitj('\é]:rZ\]/\l(Sl\CIlS1);/)10pcs) 10pcs| 210 WX‘ ;_o/:nz I{I:Tad/ g;:f::épping Screw
592608 | 1 o SaromM2 exinones) |10%es| 210| | vsmot | gh B opes[10pes| 210 | | vsmste| i o) [109c5] 210
592612 | 1o ond SeroniMa o 0pes) 10965 210 | | 1SOHESTP| 15 it gt opey 10005 210 | [rssmore| s Otposy [1095] 210
1-533006 IZ; Ii?d('\gfrtsv/(:\/l%i\fi)/10pcs) 10pcs| 210 Dmmmmmmm 'I?'i_tjn\i/ur? Z;‘ﬁead Screw 1-843008TP isﬁar‘?d;;(c’\rﬂe:j\ﬁ/l/s]x%ﬁépcs) 10pcs| 210
1599008 | P e Scromiopos | |100es| 210 | | 1sssoo | £ e [105es| 420 | | rssmare| A oopes) [109c5] 210
9010 | 1 o SerewMmionopes) |10065| 210| 1500107 B e oo [100es| 420 | | 1S4STP| 1 2 Sorowibpcis0pes) |1095] 210
902 | 1 end Serewtasnones) 10005 210 | et g ey [10pcs| 420 | | WD P C
901 | 1o ond Serowixianopes) |100e5| 210 | [rsanrsT| ot o 90s | 420 || 15003 | e ey [109es] 210
90018 | P e SarewMmanopes) |107e5| 210| | 13008 | 2 s | 8ocs [ 30| | 1559008 | TS e ntpen[109cs] 210
9018 | 1 o ScrewMianopes) |100es| 210| 130107 | e e | OPes 630 | | 1559005 | ST nanopen[109cs] 210
1532030 | 1 Sereniixaonones) |109e5| 210 | 1wt e e s | 690 | | 15508 | S opesy[109°5] 210
594008 | 1o ond SeromMaxaropes |10005| 210 | | satant| e 408 890 || 5010 | G enontpon |109e5] 210
1-834010 I?IL: If;icg’\gjélvc()azgﬁ))/wpcs) 10pcs| 210 Dmmm 'Ia'citzn\i/u:: :; l\-yleaadz Hif Screw 1-853012 ;Getjsi;rivlefﬂr\gfrzll%;lgs))\) 10pcs| 210
9012 1 o SerewMénianopes) |100es| 10| st £t S | 8o 525 | | 155008 | S aipen | 5Pes | 210
1-834015 ga? E;?d“\gjr):elv?&]ét?({\S)HOpcs) 10pcs| 210 1-533008HT Za?Hi;(g?eﬁﬁggignﬁ{nTsz\;/gié)) 8pcs | 525 1-853020 Stet/S';rimilEA’\gfgozlgégs))\ ) 5pes | 263
S0 | i road Sorewiixiinones) |100e5| 210 | st | 2 e oot | 9008 525 | | 155905 | S g | 8| 219
1594020 | P17 o Seremanzonopes) 1000|210 st o e e | Boes 525 | | 1534008 | TS santpen[109c5] 210
Dmmmm ga?l%iinfSirew 1-833015HT ;;Hiii(?c?:v:(a)éx,/\T\;aii117;11//;331\;{3?323 8pcs | 525 1-854008 Ste:St:rZVi?lfﬂhﬁf;/?(/):)Ssy)\ ) 10pcs| 210
005 e Cvmmnisopas) 10| 315 | | 1mteT| £ ey | oPcs 633 | | vssunre | o O S e [10pes| 200
FSSE006H| it g Scvon(enimsopes) 10955 315 | S0 | e ot | 5005|683 | 1554020 | S/ S cunandoropen | 5P | 263
FSSH008H| it s Screm(eninCpes) 1098 315 | SO ot | 5005 | 708 | | vsssone | & spcs | 203
FSSH010M| it e S Heutr O pes) 10958 215 | PO o e | 005 | 735 || 1555040 | oS csdolopon | 5P |91
FS0ISH| i e Scrmheutnisnopes) 1005 915 | | [ F 2 e © Washer
pcs) Titanium Flat Head Self-Tapping Screw Washer
FSE010H| Pt end Scrow b opes) 1095|315 | |vssmieT| £ o [10pcs| 420 | |t | ey [10pes| 210
FSMI06H| it g Screm(ensCpes) 1098 420 | [1SB00TPT 0 e tpn 10065 420 | 19280705 | e vt o) 1096|210
FSSH010H| P s Srowibi o) 1095|420 | [vssmrateT B oA [109cs| 420 | | ro0es | g S ey [10pes| 210
012 Pt s Srowtit o) 1095|420 | |ssmnseT 1o | opcs | 420 | | roton| g ey [10pes| 20
FSHOISH| i e Seremheutainistpes) 10955 420 | 1307 0 s 4255 | 690 | 19401005 | im0 srope) 1095|420
FSMIIBH| it Scren(HexMbraitpes) | %8| 420 | ST 0 ot 4255 | 690 | 19401008 | o0 aropee) 100 210
U020 Pt e Cermmhaopas) | % 420 | [0 1 o | 4905 | 620 | | otz | oot ey [10pes| 210
1-834025H ga?l—i;i(gﬂcfgiaé;l\nzzééié)) 5pes | 420 @mmmmmm g{—o/:nin\ead Screw 1-W701105 V'?Iaér;:ilhn_?()(,\fzz()];/é?x?sf)\) 5pes | 210
[m ga?ge‘;dtos\;lzrfpxping Screw 1-842008 zi—o/:nlgéé’:gvzv)((l\agg/ﬁpcs) 10pcs| 210 1-W701110 V?Ia/s,i:e:’(’l\ll—7()<’\f17;1](])/);:)c?sg5)\) 5pes | 210
1-532606TP :Il'—FF::aat :;Z\d(’\élczrf/viagg(giopcs) 10pcs| 210 1-842010 ;—o/:nlgéé’:gvzv?l\llgg(gﬁ))pcs) 10pcs| 210 @ ;\p?nl; ;Vz;'k?e\::/v_
SO | 16 Pt fead ScrowiMe vt opes)[10905( 210 | | 142015 | o0 e o) [10905| 210 | | OS5 e S b 3109 [19P55] 21
FSUEIIP| 15 it end Somtabrianopes 10905 210 | | 342625 | s oSt 0P 210
FSTROSTP| T 12 o SevewMingi10pcs) 10965 210 | | 842600 | 0 oSO T epes) 0P 210
FSTHOGTP| 2 12 o SevewMing/t0pcs) 10965 210 | | 540008 | 20 E S e ey |10pes 210
1-8330107P IIEEIZ E;Zl\d(’\élfr);lv?l\a;g%/)10pcs) 10pcs| 210 1-543012 I?l_o/:nliéé’r\gjv?l\llfgglﬁ)pcs) 10pcs| 210
S| 16 7 e Serem(oer2opos)[10P25| 21
FSTSTP| 15 it ond Screm(WB 5Hopos)[10955] 210
FSSETP| 15 it oad Scren(V16M0pos)|109°5] 210

42




*REFHERHEBERERITFR24E5A1RREDOLDTY,  "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

] o o &N o
RBIANTIN=") AT 3 VIN—=")DBATE
XKENSDBAFEIABEERICRSEBETWEEEXT
OBREIDOULIED BLUTUESTEBETHEART /A=Y P AT a /=Y EEA
U TTERDICETENTEED,
@/ —VIIRETEZEBAL WM BERITHRWGEIF. AV —RYIDE
EEX CRENSBERTT CBATEIIENTEET,
(REEBROBERAAIC L Z2BERTIIFEHR20E3IFTHEE > TRT S TWEER
WTRBDEIDTFHSTHELLIEZTW)
OEmD CEBAICKEL TIFERAE () & ERRICHEEFHEIHETT,
XBTIWHEIL L D FEFRRNREDETOTCTEDOENSHAEEICTIERALLEE L,

XEBETFEARIE - LIAREXCBIRBEEEEXLOEBHICLD., BENDHENTE L
FTITDTHODUHTAELIEE W,

1.FFRBETHRDHLLIES L,

FT R BELDBEN COBBERBBEVKRDWEWeBIEICSRELIZE W SHLED/\—Y DIEED
HNIFENBATE X, ZORRICHEIL/BRGAE ZE R/ EICRZEBANIL—XITREDET,

r

BIETSHED/IN—Y DR ERUINESIEGE T REDOIAY ZA V=Y EXRE ZFA BT NIEZDHTEXTEEXT,

A SAVIR—YVEEEIE CHFLD/N—YVDRBPHESZEERBICTEXLLESVW.EEERRREZE LW ZITNh
BB T BERODZEEN BIEICHBREITLET,

K—EER>TWEWBIELSEVWET,

A: BUREREAE TRER B: BIETRERN—VE C: 2EFEXHIS5HM3~4HT
NR=YDRBELYEE EXULREZEXIS, BEROHED. HEIC
R %, BEIFLET,

- S\ AVS1Y
AL IN—YEXE
NS RFEFZD
F2717, = AFyA—h
HENTY,

2.BEICTITHRWVERIE RoszcHEhSBERSTHRATESET,

BIEICITIBWEE I RER—ANR—IRNOREA Y Z1A 23V THSERLIAHEE 0,

p
A=Y NTRBEICHLAD http://kyoshoshop-online.com

KYOSHOR—LR—IHWDA VTV I ANS
REA YAy avTEIUyoLTWERL
M ATLQRI—RZEF THRAAATWELE
KEBEEYAMITIVEATELES  MNEEIA
HEAIDSZHIFALIEE L,

A4y av I (A=Y ) THEL
ONLINE SHO MBI A EE (AL KA
BV DSERVWETETDTSHE
=10

RER St
T243-0034 #F/IREAHRT153

OHFEVWEBIRRI—F—HKEXT
EiE 046-229-4115 Z{Ikef : A~k (FiFH%ZER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

I RELTARLROERAVSESE

NS5O Y—ERARBFERICRSETEEZXRT

MILTED, BEUTHTLEFLWHDBVWRBESSIVWELLS, TBAWRW:
FFEERTcE. REI—Y—HREANBENEGELLE L,
REAI-—Y—HREANBHAVEGEOERE. EEFWLLIH, THEOEHWEERER
ICHEFRIEZ CRRADDI A 77 ‘/71?71 B@B@’Ca"o“i’éb <rEEW,

RENDOSHWSEE - "R —Y —HRE,

REICBEVEGEORIE. TREI—T—BREICTEE ISV,
BERWETORIE. BFTIcEmPHEYL/BUkitAEZ CARDS A, M /BURGBHEDOR—IH, TIEES, BnEs
(F—No)ZRW3RE, BRBENEFNICEMSELET L,

mzcosmnatir: 040-229-41 15 =mscosmuaci Ar~eRingazR)13.00~19:00,
FAXTIE, 24BBIHMV A Y O (E L TED T, B, BE%E
Faxcosmvate: 046-229-1501 BB B BANBDE S, BE AR~ ARRETERS)
BETOSMVEER : T243-0034 HR/IIE BEA™ inF153 REHKASZE 1—H—HHKES
-------------------------------------------------------------------------------------------- e et 7 »:.

BEWEEHIK

BEWE TR FAXECREETEED LSV BETER . RE TR DSAZERBSETREET,
HEDIGEIF BEVEERBROIE—ZRE LTS,

[ & No.30935 EEEE 4>77—/ GT2 VE RACE SPEC readyset )
5% HERE (CHEBA .
ZHEATE EE ———  |gpa*® % A H
T Lt N T—4—
EAS CERD U5y
UA+
o R/CIE # f
T - _
CHED ==
L ( ) FAX ( )
THOBER | s
A | B ( ) FAX ( )
| B~ SR (REA%ER)13:00~19.00 CEEEK TRARBEE : @ | ZfINo.cmmAm )
N
EEWVWEECRAR @/ mEsiREoc— Mo BaES (F—No) BB B HE, BHN BEHICIRALS L,
\, J

XRERARHE TR, BEROBEABROFREICHEZEANTED XY, BERLD O, EXRUEBVAEEZBL THAD ZBEROBABRICOEXL TR (1)~ Q) DBEZREEITTHE=E (CIRM
UEDRTRI B LSBT EEBHDEEA, (1)BEROEROEEER I HEG. QFRICEIERTERERIHEG. Q)Y —CADRUDIHLHDOETEICHTY 555,

® R F243-0034 #2)I1REAHMT153
ICVDSHE REM—LN—Y @ 1 — ¥ — K EEBEE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com j—b‘ﬁ:ﬂ L\ét_}_‘ ‘j: ﬁ ngﬁﬁg(*ﬂg E jé B% < )1 3:00~19 : 00

852912061 PRINTED IN CHINA




